ASSEMBLY INSTRUCTIONS

110-000062

PARTS st
A x1 B x1 C x1
/T_.__t ;F\
Seat Frame Left Armrest Right Armrest
D x1 | E x1 F X2
Back Metal Frame Bar
G x4
Leg
HARDWARE st
1 X7 |2 x7 3 X7 |4 x7
>
'/ ,
O ©
Blot M8*120mm Nut M8 Spring Washer M8 Flat Washer M8




x1

1

Wrench

Bolt M6*50mm

@
%@

Bolt M6*30mm

x1

8

-

Bolt M6*25mm

x1

x1

&

Plastic Washer

x4




ASSEMBLY INsTRuUCTION

Do not fully tighten.

STEP 2

Note :
The holes should be aligned.




STEP 3

Note :

The more curved metal frame is the front.
Q \

‘;U ;@0 1 4
] e S B
I A




STEP 6 / N/ )

Remark :
Fully tighten the nut in sequence.
After all nut connected.




STEP 7

q
%@

o\

10

Note :
Do not fully tighten before all screw connected.

Note :
Fully tighten the screws in sequence
after all screws proper connected.

]
&
&
1N & f

I i
&

™
J

&
&
A

P —
[T T |




